

"1+" or "3"

Notification No.: 1008

Test Report No.: 28210310 001

Order No.: 93356030

Page 1 / 2

Harmonised standard: EN 50575:2014 + A1:2016

Classification standard: EN 13501-6:2014

Throughout this report a comma is used as the decimal separator.

Abbreviations: ok / P = passed  
fail / F = failed  
n.a. / N/A = not applicable  
data / D = publication of data

This test report relates to the a\_m\_test item. Without permission of the test center this test report is not permitted to be

[www.tuv.hu](http://www.tuv.hu)

| Clause | Requirement + Test | Result - Remark | Verdict |
|--------|--------------------|-----------------|---------|
|--------|--------------------|-----------------|---------|

## 5 Procedure

Sample length ( $600 \pm 25$  mm).....: 615

P

|                             |     |
|-----------------------------|-----|
| Approx. outer diameter (mm) | 7.0 |
|-----------------------------|-----|

## 6 Evaluation of test results

Not damaged area from lower edge of the top support (min. 50 mm)..... 366

P

|                                                                  |     |
|------------------------------------------------------------------|-----|
| Damaged area from lower edge of the top support<br>(max. 540 mm) | 498 |
|------------------------------------------------------------------|-----|

P

No. of samples: 1

Ambient temperature: 26,5 °C

Date rec'd. 2047 09 07

## Photo documentation

Before test

After test

## Measuring equipment list

| Device          | Manufacturer | Type   | Identification No. | Next calibration |
|-----------------|--------------|--------|--------------------|------------------|
| Measuring tape  | Stabila      | BM 30W | 503509             | 2019.09.21.      |
| Stop-watch      | Helvetia     | S001   | 502911             | 2017.10.25.      |
| Digital caliper | Mitutoyo     | CD-15B | 0556014003         | 2018.01.03       |

-END OF TEST REPORT-